

◇	◇
◇	◇

Properties	Test Method	Test Condition	Unit	Test Results
Physical				
Egpkv{		45	ileo ⁵	20;8
Cuj		:22 3j	'	
Ognv Hnqy Tcvg		497 .4038mi	i132okp	
Mechanical				
Vgpukng Uvtgpij		72o o1okp	ORc	42
Vgpukng Uvtckp B dtgcm		72o o1okp	'	58:
HngzwtenUvtgpij		4o o1okp	ORc	42
Hngzwten Oqfwnwu		4o o1okp	ORc	9;4
Pqvejgf Ejctr{ Ko rcev Uvtgpij		45	MLlo ⁴	8
Thermal				
J gcv fghngevkqp vg o rgtcvwtg		2067ORc		/

Pqvg< Vjg cdqyg kplgevkqp fgycknu ujqwnf dg dcugf qp vjg ujcrg qh rtwfwewu. oqnf fgukip cpf kplgevkqp
oqnfkpi ocejkpg urgekhkecvkqpu cpf qvjgt eqpfkvkqpu xct{.vjg urgekhke ujcmm dg cflwuvgf0